


TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31

REPAIR PARTS
ELECTRICAL

/Illa
<




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31
"3 CHASSIS AND ENCLOSURES

KEY PART
NO. NO. DESCRIPTION

1 532169830 Chassis

2 532169061 Drawbar

3 817060612 Screw 3/8-16x.75

5 532155272 BumperHocod Dash

9 532172151 Dash

10 872140608 Bolt Rdhd Sqnk 3/8-16unc X 1

11 532155927 PanelDash LH

12 532145660  Clip Tinnerman Grille P/L

13 532173025 PanelDash RH

17 532160382 Hood

18 532126938 BumperHood

24 874780616 Bolt Fin Hex 3/8-16unc X 1 Gr. 5
25 819131312 Washer 13/32 X 13/16 X 12 Ga.
26 873800600  Nut Lock Hex w/lns 3/8-16 Unc
28 532157375  Girille Private Label

29 532168154  Lens Girille Private Label

30 532173026 Fender

3 532136619 BracketFender Repl 109873x
3 532153539 Footrest PntLH

34 532153538 Footrest Pnt RH

35 872110606  Bolt Rdhd Sht Sqnk 3/8-16 X3/4
37 817490508 Screw Thdrol 5/16-18 x 1/2 Tyt
38 532169834 Bracket Asm Pivot Mower Rear
G} 873800400  Nut Lock w/lnsert 1/4-20

52 819091416 Washer 9/32 x 7/8 x 16 Ga.

53 532144697  Bracket Grille LH

54 532161464  Screw Hex Wshd 8-18 x 7/8

55 532144696  Bracket Grille RH

57 874780412  Bolt Hex 1/4-20 x 3/4

58 532150127  Air Duct Private Labei

64 532154798 DashlLowerSTLT

142 532165867 Plate Reinforcement STLT

145 532156524 Rod Pivot Chassis/Hood

206 532170165 Boit Shoulder5/16-18

207 817670508 Screw Thdroi5/16-18x 1/2

208 817670608 Screw Thdrol 3/8-16x1/2

-- 532005479  Plug Button Blk 359 Dia Choke

NOTE: All component dimensions given in U.S. inches.
1 inch_: 25.4 mm.




REPAIR PARTS
TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31

DRIVE ’3




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH

) DRIVE

~_s

PER2BYBABRBLBLELRNLEBBILRRBEBBYRY

532165619
876020416
810040400
874490544
873800500
873800600
532106933
532169498
873350600
532106888
819131316
876020412
532145204
532071673
532130807
874760512
532155071
532120183
819211616
532124963
532131494
872110622
532124965
532165838
819131312
532127783
532154407
532123205
874760624
873680600
873680500
532105710
532105709
874760620
532140294
532169691
817060612
532124872
532140186
871170764

DESCRIPTION

Transmission Hydro 322-0510
(Order parts from transaxle
manufacturer)

Rod, Shift

Pin, Cotter 1/8 x 1

Washer Lock Hvy Helical

Bolt Hex FLGHD 5/16-18 Gr. 5

Nut, Lock Hex w/lns 5/16-18 UNC
Nut, Lock Hex w/Wsh 3/8-16 UNC
Knob Rd. 1/2-13 Plstc. Thds. Blk.

Rod, Brake
Nut
Spring, Rod, Brake

Washer 13/32 x 13/16 x 16 Ga.

Pin, Cotter 1/8 x 3/4
Rod, Parking Brake
Cap, Parking Brake
Bracket, Transmission
Bolt Hex 5/16-18 UNC x 3/4
Shaft, Foot Pedal
Bearing, Nylon
Washer

Pin, Roll

Pulley, idler, Flat

Bolt

Spacer, Split

Keeper, Belt, Idler

Washer 13/32 x 13/16 x 12 Ga.

Puliey, Idler, V-Belt
Bellcrank Clutch Grnd Drusti
Retainer, Belt

Boit

Nut

Nut Crownlock 5/16-28
Link, Clutch

Spring, Return, Clutch

Bolt, Hex 3/8-16 UNC x 1-1/4
V-Beit, Drive

Keeper, Belt, Center

Screw 3/8-16 x .75

Cover, Pedal

Pulley, Engine

Bolt Hex 7/16 x4 Gr. 5

KEY PART
NO. NO.

(P12H105D), PRODUCT NO. 954 12 00-31

DESCRIPTION

SRBRBB2IJFANANEIBRER

810040700
532154778
532142432
532134683
532169183
819132012
532169182
532169496
532121749
812000001
532123583
532121748
532165595
532123782
813171216
532169843
532173029
532170201
532124788
873940800
872110610
532165850
819133210
532166002
532165589
532165494
872140406
873680400
874780416
819021010
532165623
532166880
532165492
532165580
532169613
532169593
532169612
872140508
872110612
819171616

Washer

Keeper, Belt Engine F-proof
Screw

Guide, Belt, Mower Drive RH
Strap, Torque, Lh

Washer 13/32 x 1-1/4 x 12 Ga.
Strap, Torque, Rh

Spacer, Axle

Washer 25/32 x 1-1/4 x 16 Ga.
Ring, E

Key, Square

Washer 25/32 x 1-5/8 x 16 Ga.
Asm, Shaft Cross

Spring, Torsion

Washer 17/32 x 3/4 x 16 Ga.
Link, Transaxle

Console, Shift

Control Asm Bypass Hydro
Spring, Retainer 1"

Nut Hex Jam Toplock 1/2-20 UNF
Bolt Rdhd Sq Neck 3/8-16 x 1-1/4
Bushing Bellcrank Grd Drive
Washer 13/32x2x 10

Washer Srrted 5/16ID x 1.125
Bracket Shift Mount

Hub Tapered Flange Shift Lt

Bolt Rdhd Sqnk 1/4-20 x 3/4 Gr 5
Nut Crownlock 1/4-20 Unc

Boit Hex Fin 1/4-20 Unc x 1 Gr 5
Washer 5/8 x .281 x 10 Ga.
Bracket Pivot Lever

Screw 5/16-18 x 5/8

Bolit Shoulder 5/16-18 x .561
Plate Fastening Lt

Nyliner Snap-In

Washer Nyliner

Bolt Shoulder5/16-18 UNC

Bolt RDHD SQNK 5/16-18 UNC x 1
Bolt Carr Sh 3/8-16 x 1-1/2 Gr.
Washer 17/32 x 1 x 16 Ga.

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31
STEERING ASSEMBLY "')

 —

?“"-—-sa
11

i




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31
“) STEERING ASSEMBLY

KEY PART

NO. NO. DESCRIPTION

1 532139768 Wheel Steering Opp. Sears Blk
2 532154427 Axle Asm Fr

3 532169840 Spindle AsmLH

4 532169839 Spindle Asm RH

5 532124931  Bearing Race ThrustHarden

6 532121748 Washer 25/32 x 1-5/8 x 16 Ga
7 819272016 Washer27/32x1-1/4 x 16 Ga
8 812000028  RingKlip #15304-75

9 532124937  Bearing Col Strg Blk

10 532169832 LinkDrag

11 810040600 Washer Lock Hvy Hicl Spr 3/8
13 532136518 Spacer Brace Axle

15 532145212 Nut Hexflange Lock

17 532156546 Shaft Asm Strg

18 532057079 Washer Thrust 515 x 750 x 033
19 532160395  Support Shaft

532165857  Screw Hex Wshhd Torx
532165851  Shaft Asm Pittman

532154406  Bracket Steering

532126847 Bushing Link Drag BIk LR
532136874 GearSector

819131416  Washer 13/32x 7/8 x 16 Ga
817060612 Screw 3/8-16x.75

876020412  Pin Cotter 1/8 x 3/4 Cad
532130465 Rod Tie Wire Form 19 75 Mech
532155099 Bushing Strg Nat .623/.618ld
532152927 Screw TT #10-32 x 5 x 3/8 Flange
532140175 Cap Wheel Steer P/L
819133812 Washer 13/32 x2-3/8 x 12 Ga
532124701  NutLock Center 3/8-24unf
532100711  Adaptor Whee! Strg

532169633 Boot Shaft Steering

532121749 Washer25/32 X 1 1/4 X 16 Ga
532153720 Extension Steering

532121232 Cap Spindle Fr Top Blk
532124836  Fitting Grease

873800500  Nut Lock Hx w/lns 5/16-18 Ung
874780520 Bolt Fin Hex 5/16-18 Uncx 1-1/4
532167902  Kit Steering Assembly Serv
874780616  Bolt Fin Hex 3/8-16 UNC Gr. 5
532160367 Spacer Brace Axle

532154404  Bearing Arm Pittman
872140618 BoltRDHD SQ 3/8-16 UNC x2-1/4
532169827 Brace Axle

819132012 Washer 13/32 x 1-1/4 x 12 Ga.
874950612  Boit Hex Nylon 3/8-16 x 3/4
532169835 Bracket Susp. Chassis Front
532133835 Fastener Christmas Tree

FRBIBIFRBRILLEREREEBEYUERBBIBYBEBE

J NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31

SEAT ASSEMBLY

1 532140116
2 532140551
3 871110616
4 819131610
5 532145006
6 873800600
7 532124181
8 817000616
9 819131614
10 532155925
12 532121248
.13 532121248

DESCRIPTION

Seat

Bracket Pivot Seat 8 720

Bolt Fin Hex 3/8-16unc X 1
Washer 13/32 X 1 X 10 Ga
Clip Push-In

Nut Lock Hex w/Wsh 3/8-16 Unc
Spring Seat Cprsn 2 250 Blk Zi
Screw 3/8-16 X 1.5

Washer 13/32 X 1 X 14 Ga.
Pan Seat

Bracket Mounting Switch
Bushing Snap Blk Nyl 50 Id

KEY PART
NO. NO,

14 872050412
15 532134300
16 532121250
17 532123976
21 532171852
22 873800500

23 874780814
24 819171912
25 532127018
26 810040800

FEN

DESCRIPTION

Bolt Rdhd Sht Nk 1/4-20x1-1/2
Spacer Split 28x 96 Yel Zinc

Spring Cprsn 1 27 Blk Pnt

Nut Lock 1/4 Lge Flg Gr 5 Zinc

Bolt Shouider 5/16-18 Unc -2A

Nut Lock Hex W/Insert 5/16-18 UNC
Bolt Fin 1/2-13x7/8Fr.5
Washer 17/32 X 1-3/16 X 12 Ga.
Bolt Shoulder 5/16-18 X 62 ~
Washer Lock Hvy HLCLSPR 1/2

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm



) nNo.

REPAIR PARTS

TRACTOR- -MODEL NO. 12-

“ pEcALs

8 16

KEY PART
NO.

532145437
532145005
532166748
532166747
532170832
532137588
532140837
532140987
532145498
532159736
532145494

= 2 OO~NNOOONPEWN -

—- O

105EH (P12H105D), PRODUCT NO. 954 12 00-31

6 9 2
16

6
13 A 3
\ 14
7
11
/
10
e :
5 RITANSY
K-
19 | | 1
_ N’ —
15
KEY PART
DESCRIPTION NO. NO.

Decal Europe Stand CE

Decal Bat Dan/Poi P/L. Symbols
Decal Hood LH

Decal Hood RH

Decal Engine

Decal Chas. Turbo Collection
Decal Saddle Brake Parking
Decal FenderBernard

Decal Read Owners Manual Syms
Decal Chassis Hot Muffler
Decal Mower Cut finger Symbol

WHEELS & TIRES

11

12 532126187
13 532146998
14 532140986
15 532159737
16 532171313
19 532160396
-- 532169210
-- 532162598
-- 532138311
-- 532172129
-~ 532172130

PART
NO.

532059192
532065139
532106222
532058904
532125121
532124957
532124959
532125122
532106268
532124926
532104757

= = OO~ WN =

- Qo

10

12

DESCRIPTION

Decal 100 Dba

Decal Strg Wheel Cap
Decal Logo Grille

Decal Brake/Clutch
Decal Fender Automatic
Decal V-Belt Sch

Decal By-Pass

Decal Drawbar Load Limit
Decal Lift Handie (Lift Handle) .
Manual Operateor's Euro
Manual Operator's Scan

DESCRIPTION

Cap Valve Tire

Stem Valve

Tire F Ts 15 X 6 0 - 6 Service
Tube Front {Service Item Only)
Rim Asm 6" front Yellow Service
Fitting Grease (Front Whee! Only)
Bearing Flange (Front Wheel Only)
Rim Asm 8" rear Yellow Service
Tire R Ts 18 x 9.5-8 C. Service
Tube Rear (Service ltem Only)
Cap Axle Blk 150 X 1 00

NOTE: All component dimensions given in U.S. inches
1inch =254 mm




TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31

REPAIR PARTS
ENGINE

OPTIONAL EQUIPMENT

Spark Arrester




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 532141359  Control Th/ch Lh Flag Eec

2 817720410 Screw Hex Thd Cut 1/4-20x5/8 T
3 e Engine B&S Modei No. 289707

(Order parts from engine manufacturer)
4 532137348  Muiffler LT B&S 12/12 5 HP
13 532165291 Gasket Eng
14 813280324 Nipple Pipe 3/8 Npt x 3"
15 813200300 Elbow Std 90 Degree 3/8-18 Npt
16 811050600 Washer Lock Ext Tooth 3/8
532169887  Shield Brn/DbrGuard
532137180  Kit Spark Arrecter
532109202 Tank Fuel Front 1.25
532140527 Cap Asm Fuel W/sym Vented
532123487 Clamp Hose Blk
532137040  Line Fuel 20"
--------- Plug Qil Drain (Order From Engine Manufacturer)
532124028 Bushing Snap Nyl Blk Fuei Line
817490412  Screw Hexwsh Thdrol 1/4-20 x 3/4
817000612 Screw Hexwsh Thdrol 3/8-16 x 3/4
819091416 Washer 9/32x7/8 x 16 Ga.
810040500 Washer Lock Hvy Hicl Spr 5/16
532127951  Stop Throt 3000 Rpm
871070512  ScrewHexhd Cap 5/16-18x3/4
817060620 Screw 3/8-16x1-1/4
873510400  Nut Keps Hex 1/4-20 UNC

ZIANIREHRERQBBUBR

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31 ..
MOWER LIFT ’3




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31
ﬁ MOWER LIFT

KEY PART
NO. NO. DESCRIPTION

532159460 Wire Asm Inner W/Plunger
532159471  Shaft Asm Lift

532105767 PinGroove

812000002 ERing#5133-62

819211621 Washer PLTD 21/32 X1 X 21¢ga
532120183  Bearing Nylon Blk 629 Id
532109413  Grip Handle Bicycle Matte Blk
532124526  Button Plunger Black
532139865  Link Lift LH

532139866  Link Lift RH

532124670  RetainerSpring

532167253 LinkFront

873350800  Nut Jam Hex 1/2-13 Unc
532130171 Trunnion Blk Zinc

873680800 NutCrownlock 1/2-13Unc
532139868  Arm Suspension Rear
532163552 RetainerSpring

532140302 Bearing Pvt Lift Spherical
873540600 . Nut Crownlock 3/8-24

P S G G Y G, . ] N =

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm




REPAIR PARTS

TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31
MOWER ~

ChmEnE—




./

REPAIR PARTS
TRACTOR- -MODEL NO. 12-105EH (P12H105D), PRODUCT NO. 954 12 00-31

-‘) MOWER

SREGBHRBRLEBY

532165892
872140506
532138017
532165460
532124670
532130832
532850857
810030600
532140296
532138498
532129895
532137645
532128774
532110485
532140329
872140505
532132827
532159770
873680500
532134753
532131267
532105304
532123713
532110452
532171859
8191110186
532131491
532157722
532129963
532153535
532137266
872110614
532133835
532131494
819131316
873680600
532140088
532124788

DESCRIPTION

Housing Asm Mower 42" T-Path
Bolt Rdhd Sqnk 5/16-18unc X3/4
Bracket Asm Fr Sway Bar 38/42
Bracket Asm Deck 42" sway Bar
Retainer Spring

Arm Suspension Rear
Boit3/8-24X1.25Gr8
Washer Lock Hvy 3/8 Unplated
WasherHard Blade Mower
Blade Mower High Lift

Bearing Ball # 6204 {(Mandrel)
Shaft Asm W/Lower Bearing
Housing Mandrel Vented (Machd)
Bearing Ball Mandrel

Stripper Round Mower

Bolt Carr 5/16-18 X 5/8

Bolt Shoulder

Baffle Vortex 42"

Nut Crown Lock 5/16-18
Stiffener Bracket 42" deck
Bracket Deflector Mower 42"
Cap Sleeve 80x 112 Blk Mower
Spring Torsion Deflector 2 52
Nut Push Phos & Oil

Shield Deftector Mower 42"
Washer 11/32 X 5/8 X 16 Ga.
Rod Hinge 42" 6 75 Wig

Screw Thdrol Washer Head
Washer Spacer Mower Vented
Pulley Mandrel 42/44/50

Nut 9/16 Top Lock Fing Oil Dip
Bolt Rdhd 3/8-16unc X 1-3/4 Gr5
Fastner Christmas Tree

Pulley (dler Flat 3 060

Washer 13/32 X 13/16 X 16
Nut; Crownlock 3/8-16 UNC
Guard Mandrel LH Black

Spring Retainer 1" Zinc/cad

KEY
NO.

BAEEERLERLBEES

156
157
158
159

PART
NO.

532137729
532133944
532155066
532131340
532069180
532139888
532131845
532133943
532155046
532165723
532140086
532141043
532106932
532144959
532153390
532165890
532157109
532158634
532165888
532165891
532131335
532169022
532165898
818091216
532169670
532169676
532169674
532169675
532169671
532169672
532169669
817720410
872140614
532171639
532130794

DESCRIPTION

Screw Hex Thd Cut 1/4-20x5/8 T
WasherHardened Smaller

Roller Asm Cam Foilower 42" dec
Bolt Shidr 10-24 Zing Gr 5 42"
Nut Lock #10-24 Unc

Bolt Shoulder 5/16-18 Unc Blkz
Arm Asm Pad Brake
WasherHardened

Arm Idler 42" mower LT/YT
Spacer Retainer Pm Mower
Spring Torsion Brakes 42"
Guard TUV Idler

Knob Rd 3/8-16 Pistc Thds Blk
V-Belt Mower

Washer Felt

Arm Spring Brake Mower
Bracket Arm Idler 42"

Keeper Belt 42" Clutch Cable
Pulley ldler Flat

Bolt Carriage Idler

Spring Extension

Spring Return Idler

Retainer Spring Yellow

Washer 9/32 x 3/4 x 16 Ga.
Bracket Clutch Cable

Clutch Cable 42°

Washer Flat 3/8" Type B

Spring Retainer

Spring Retention Lvr Cltch Cab
Spacer Clutch Cable

Rod Clutch Cable 3/8"

Screw Hex Thd Cut 1/4-20 x 5/8
Bolt Rdhd Sqn 3/8-16 UNC x 1-3/4
Deck Serv 42"

Mandrel Asm Service {Includes Key
Nos. 8-10, 12-15, 31 and 33)

NOTE: Ali component dimensions given in U.S. inches
1inch =25.4 mm




